
separations

Article

Treatment of Tannery Wastewater with Vibratory
Shear-Enhanced Processing Membrane Filtration

Anastasios I. Zouboulis * , Efrosyni N. Peleka and Anastasia Ntolia

Laboratory of Chemical and Environmental Chemical Technology, Department of Chemistry,
Aristotle University, GR-54124 Thessaloniki, Greece; peleka@chem.auth.gr (E.N.P.); antolia@cheng.auth.gr (A.N.)
* Correspondence: zoubouli@chem.auth.gr

Received: 8 January 2019; Accepted: 19 March 2019; Published: 8 April 2019
����������
�������

Abstract: The performance of a vibratory shear-enhanced process (VSEP) combined with an
appropriate membrane unit for the treatment of simulated or industrial tannery wastewaters
was investigated. The fundamental operational and pollution parameters were evaluated, i.e.,
the membrane type, the applied vibration amplitude, as well as the removal rates (%) of tannins,
chemical oxygen demand (COD), Ntotal, turbidity and color. Regarding the system’s treatment
efficiency, specific emphasis was given towards the removal of organics (expressed as COD values),
suspended solids (SS), conductivity (as an index of dissolved solids’ presence) and total nitrogen.
The removal of organic matter in terms of COD exceeded 75% for all the examined cases. The quality
of treated wastewater was affected not only by the membrane specific type (i.e., the respective pore
diameters), but also by the applied vibration amplitude. Furthermore, an average 50% removal rate,
regarding the aforementioned parameters, was observed both for the simulated and the industrial
tannery wastewaters during the microfiltration (MF) experiments. That removal rate was further
increased up to 85%, when ultrafiltration (UF) was applied, and up to 99% during the Reverse
Osmosis (RO) experiments, considering the maximum applied vibration amplitude (31.75 mm).

Keywords: membrane filtration-treatment; membrane type-operation; membrane fouling mechanism;
tannery industrial wastewater; vibratory shear-enhanced process (VSEP)

1. Introduction

The leather tanning industry is a globalized industry and the European Union (EU) tanners
are highly dependent on access to raw materials and export markets. The EU tanning industry is
still the world’s largest leather supplier in the international market. This is despite the shrinkage
of the EU share in the relevant world markets, due to the development of the leather industry in
other regions of the world, such as Turkey, China, India, Pakistan, Brazil and Ethiopia [1]. Tanning
is an important process for transforming rawhides into several leather goods, which are used daily
by the consumers. The process of turning hides into leather can be divided into four subsequent
treatment phases, i.e., beamhouse operation, tanyard process, retanning and finishing [2]. Nevertheless,
for each end-product (e.g., shoes, jackets, bags, couches, chairs etc.), the relevant tanning process is
rather specific and the kind and amount of the respectively produced wastes may vary significantly.
However, an average amount of wastewater in the range of 30–35 m3 is usually produced per ton of
raw processed material, noting that acids, alkalis, chromium salts, tannins, solvents, sulfides, dyes,
auxiliaries and many other chemical compounds, which are used during the processing of leathers, are
not completely used/removed with the treated items and, therefore, remain in the produced effluents.

The characteristics of tannery wastewaters can differ significantly among various tannery
units, depending on the size/capacity of the specific industry (usually small- and medium-sized
enterprises, SMEs), as well as on the applied chemicals, the amount of water used and the type of

Separations 2019, 6, 20; doi:10.3390/separations6020020 www.mdpi.com/journal/separations

http://www.mdpi.com/journal/separations
http://www.mdpi.com
https://orcid.org/0000-0003-1120-3105
http://www.mdpi.com/2297-8739/6/2/20?type=check_update&version=1
http://dx.doi.org/10.3390/separations6020020
http://www.mdpi.com/journal/separations


Separations 2019, 6, 20 2 of 18

final product. The presence of several substances can increase substantially the values of fundamental
pollution parameters, such as chemical oxygen demand (COD) (average concentration 6,200 mg/L),
TDS (average total dissolved solids concentration 87,000 mg/L) etc. [3]. The high COD and SS
(suspended solids) loadings in these wastewaters can pose an important economic problem for
tanneries, since these parameters have been extensively used by most water/wastewater companies as
major indices for the effluent quality, and thus, they are frequently controlled [4].

Therefore, specific consideration should be addressed to re-evaluate the physico-chemical and
bacteriological quality of tannery effluents prior to their disposal in the aqueous environment. Various
processes have been commonly implemented to treat wastewater from tannery industries, such as
biological [3,5–9], oxidation [10–12], chemical processes including coagulation/flocculation [13,14] etc.
Additionally, membrane technologies, such as ultrafiltration (UF) and reverse osmosis (RO), can be
effectively combined with the conventional tannery wastewater treatment processes to improve their
efficiencies. However, the use of membranes for this application was rather limited, at least until
few years ago, due to the relatively higher cost of associated capital equipment and consumables.
Nevertheless, there has recently been a significant reduction in the cost of membrane systems, which is
probably due to the development of more efficient manufacturing processes and the increased
competition in the respective market, making the use of membranes for industrial wastewater treatment
processes more attractive.

Relevant experiments have been conducted since the late 1950s, which included mostly
membranes of natural origin. Following nearly 60 years of rapid advancement, today the
membrane-based processes are already implemented in numerous industrial applications, presenting
substantial benefits. Cassano et al. [15] described the use of nanofiltration (NF) in order to improve
chromium recovery from spent chromium tanning baths and RO to desalinate the water discharged
from filter presses after Cr(III) precipitation. The quality of produced RO permeate was satisfactory,
for being re-used in washing operations. Suthanthararajan et al. [16] studied a pilot-scale membrane
system (with capacity 1 m3/h), which comprised NF and RO membrane units and several pre-treatment
operations. When using the RO membrane, the maximum TDS removal rate was more than 98%
and the permeate recovery rate was about 78%. This permeate was shown to have very low TDS
concentration and may be reused for the wet finishing process in tanneries. Mendoza-Roca et al. [17]
studied the reuse of UF permeate on the quality of final leather, as well as the comparison among
different types of membrane cleaning procedures. The results showed that the final quality of the skin
was not affected by the use of UF permeate for the unhearing process.

Bhattacharya et al. [18] studied the treatment of high-strength tannery wastewater (COD
5,680 mg/L and BOD 759 mg/L) by using ceramic microfiltration (MF) membranes. This study
proposed a two-step treatment unit, which involved MF followed by RO. The treated water was
appropriate for reuse in the tanning process, as the values of organic parameters in the effluent were
found below the respective control concentrations. Kaplan et al. [19] investigated the treatment of
highly polluted tannery wastewater by using three different ceramic MF and UF membrane modules
in a cross-flow lab-scale unit. The wastewater samples were received from a tannery outflow in the
industrial area of Isparta (Turkey). During these experiments the permeate flow was reduced, although
the cake layer on the surface of membrane was appropriately removed by the application of chemical
cleaning procedures. Despite the fouling issues, the membranes were able to achieve 95% color removal,
while COD removal rate ranged between 58% and 90% for all the applied pressures. Rambabu and
Velu [20] investigated the treatment of tannery wastewater by using modified poly-ether-sulfone
(PES) membranes. The permeability was significantly increased after the use of modified membranes,
although the removal rates of BOD5, COD, TDS, chlorides, sulfates, oils and fats ranged in rather
moderate levels.

The vibratory shear-enhanced process (VSEP) is a membrane-separation technology, which was
invented in 1987 and patented in 1989. VSEP applies vibration to a membrane in order to increase
the separation efficiency and reduce membrane fouling. The application of high shear stresses on the



Separations 2019, 6, 20 3 of 18

membrane surface results in the removal of the greater part of solids and foulants, i.e., of the substances
which are primarily responsible for membrane fouling. It has to be noted also that depending on the
applied pressure and the filtration rate, the thickness of cake layer formation can vary. Membranes with
different pore diameters/operations (i.e., MF, UF, NF and RO) have been considered for application
in the VSEP system. The plate-and-frame configuration, which is the simplest module for packing
flat sheet membranes, is typically used in most setups [21]. VSEP filtration has been previously
applied in several cases, such as for the treatment of landfill leachates [22], the removal of humic acids
in the presence of inorganic particles (clays) from synthetic aqueous dispersions, the treatment of
simulated/contaminated surface waters [23], the purification of pulp and mill paper re-circulation
water, the treatment of yeast dispersions and bovine albumin solutions, the process of dairy waters
and the separation of casein micelles from skimmed milk [24–27].

The objective of the present study was to evaluate and compare the performance of a VSEP
lab-scale unit, when using different membrane types (MF, UF and RO), in terms of major contaminants
removal during the treatment of simulated or industrial tannery wastewaters.

2. Materials and Methods

2.1. Simulated Tannery Wastewater

The synthetic tannery wastewater (COD 2,000 mg/L) was prepared by dissolving 1.5 g/L tannic
acid, 7.0 g/L sodium chlorate, 8.0 g/L sodium sulfate, 2.0 g/L ammonium chloride and 0.1 g/L sodium
dodecyl sulfate (SDS) in the tap water of Thessaloniki city (Greece) [28]. These reagents (obtained
from Panreac Chemical Company, Barcelona, Spain) were stirred by means of a mechanical agitator
for 1 h in a feed tank, made from high-density poly-ethylene (PE). Real tannery wastewaters were
received from a nearby medium-sized industrial plant, located at the major industrial area of Sindos
(Thessaloniki, Greece).

2.2. Membrane Types

Nine different membranes were evaluated in this study, i.e., three MF membranes (made of
Teflon), four UF membranes (made of regenerated cellulose) and two RO membranes (made of
polyamide/polyester).The membranes used were flat-disks with an effective membrane area of
about 0.05 m2. For the membrane support a polycarbonate track-etched drainage cloth, made of
polypropylene, was also applied. The specific membrane characteristics, as provided by the
manufacturing company, are summarized in Table 1. Prior to each experiment, the pure water
flux (PWF) was determined for all these membranes in order to evaluate and compare better the
performance of each membrane; the experimentally determined values were found to be consistent
with the reported values from the manufacturing company.

2.3. Analytical Methods

The permeate flow rate was recorded at certain time intervals during each experiment with
a calibrated volumetric cylinder and a timer. Moreover, a thermocouple was used into the feed
tank in order to monitor the temperature throughout the experiments. The concentration of humic
substances (used as common representative of natural organic matter, NOM) in the samples was